DASHBOARD FOR MOTO GUZZI V 11 LE MANS - SPORT NAKED 2001

Dashboard for MOTO GUZZI V 11 Le Mans - Sport Naked 2001
 
(1)  GU02761500
SPEEDOMETER KMH BORLETTI
(1)  GU02762400
SPEEDOMETER MPH BORLETTI
 
(2)  GU23768310
GEAR 60°
 
(3)  GU02762800
RESET BUTTON
 
(4)  GU01760430
ODOMETER CABLE
 
(5)  GU04762500
ODOMETER GEAR
 
(6)  GU04768300
ODOMETER GEAR 60°
 
(7)  GU01760061
DASHBOARD COMPLETE
 
(8)  294131
LAMP 12V-3W
BULB
 
(9)  GU02767200
ELECTRONIC REVOLUTION COUNTER
 
(10)  GU01763030
SPACER
 
(10)  GU01763030
SPACER
 
(11)  GU95100055
WASHER
 
(12)  GU01764055
SUPPORT PLATE
 
(13)  GU02762301
SUPPORT RUBBER PART
 
(14)  GU01762031
ODOMETER SUPPORT
 
(15)  GU92787205
CAP NUT
 
(16)  GU17762200
SHEATH
 
(17)  GU30735500
NON INDENTED KEY BLANK
 
(18)  GU01766065
SOCKET SUPPORT BLACK
 
(19)  GU93222023
SILENT-BLOCK
SILENT - BLOCK
 
(20)  GU93400012
LAMP HOLDER END SECTION
 
(21)  GU98370609
HEX SOCKET SCREW M6X10
 
(22)  GU97260415
SPECIAL SCREW M8X15
 
(23)  GU92650136
NUT
 
(24)  GU98682316
HEX SOCKET SCREW M6X16
 
(25)  GU01747230
DASHBOARD CABLE
 
(26)  GU01766240
LAMP-HOLDING COVER BLACK
 
(27)  959559
HEX SOCKET SCREW M4X16
SCREW
 
(28)  GU02768200
GASKET
 
(29)  GU02768400
GUARD
 
(30)  GU02781101
PANEL WITH LENSES
 
(31)  GU02766300
INDICATOR LIGHT BOX
 
(32)  GU30577800
NYLON WASHER 5,5X12X1
 
(33)  GU01736830
LOCK KIT
 
(34)  164634
12V-1.2W BULB
BULB
 
(35)  GU02768600
LAMPHOLDER
 
(36)  GU01782500
MAIN SWITCH - STEERING LOCK
 
(37)  GU95008306
WASHER 6,4X12X1,2
 
(38)  GU91551168
RUBBER SPACER
Part number Description
# 1
GU02761500
SPEEDOMETER KMH BORLETTI Contact
# 1
GU02762400
SPEEDOMETER MPH BORLETTI
# 2
GU23768310
GEAR 60°
# 3
GU02762800
RESET BUTTON
# 4
GU01760430
ODOMETER CABLE
# 5
GU04762500
ODOMETER GEAR
# 6
GU04768300
ODOMETER GEAR 60° Contact
# 7
GU01760061
DASHBOARD COMPLETE Contact
# 8
GU93450120
294131
LAMP 12V-3W
BULB
# 9
GU02767200
ELECTRONIC REVOLUTION COUNTER Contact
# 10
GU01763030
SPACER
# 11
GU95100055
WASHER Contact
# 12
GU01764055
SUPPORT PLATE Contact
# 13
GU02762301
SUPPORT RUBBER PART
# 14
GU01762031
ODOMETER SUPPORT Contact
# 15
GU92787205
CAP NUT
# 16
GU17762200
SHEATH Contact
# 17
GU30735500
NON INDENTED KEY BLANK
# 18
GU01766065
SOCKET SUPPORT BLACK
# 19
GU93222021
GU93222023
SILENT-BLOCK
SILENT - BLOCK
# 20
GU93400012
LAMP HOLDER END SECTION Contact
# 21
GU98370609
HEX SOCKET SCREW M6X10
# 22
GU97260415
SPECIAL SCREW M8X15
# 23
GU92650136
NUT
# 24
GU98682316
HEX SOCKET SCREW M6X16
# 25
GU01747230
DASHBOARD CABLE
# 26
GU01766240
LAMP-HOLDING COVER BLACK Contact
# 27
GU98872115
959559
HEX SOCKET SCREW M4X16
SCREW
# 28
GU02768200
GASKET
# 29
GU02768400
GUARD
# 30
GU02781101
PANEL WITH LENSES Contact
# 31
GU02766300
INDICATOR LIGHT BOX
# 32
GU30577800
NYLON WASHER 5, 5X12X1
# 33
GU01736830
LOCK KIT
# 34
GU93450140
164634
12V-1.2W BULB
BULB
# 35
GU02768600
LAMPHOLDER
# 36
GU01782500
MAIN SWITCH - STEERING LOCK
# 37
GU95008306
WASHER 6, 4X12X1, 2
# 38
GU91551168
RUBBER SPACER
Here are all the parts relating to the Dashboard of your V11 2001. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.